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Test Report No.: CANEC24003203201 Date: Mar 14, 2024 Page 1 of 3
Client Name:  SHENZHEN JIMEI NEW MATERIAL CO. LTD.
Client Address: NO.8-16 JIN YUAN ROAD HENGGANG TOWN, SHENZHEN, GUANGDONG, CHINA

Sample Name: Cellulose Acetate Renew Material
The above sample(s) and information were provided by the client.

SGS Job No.: SZP24-005758

Sample Receiving Date: Feb 27, 2024

Testing Period: Feb 27, 2024 ~ Mar 06, 2024

Test Requested: Select test(s) as requested by the client.

Test Method(s): Please refer to next page(s).

Test Result(s): Please refer to next page(s).
Test Requirement Conclusion
EN 71-9:2005+A1:2007 - Monomers See Results

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Jany Zhong T
Approved Signatory “CIETIC

scan to see the reporl

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at ﬂmm@nﬂq_sjng&qidjm_ Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
No.188, Kezhu Road, Science Gy, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 t (86-20) 82155555 WWW.sgsgroup.com.cn
FE -1 TOHEREA LT R RN P985 ABLR: 510663 t (86-20)82156565  sgs.china@sgs.com
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Member of the SGS Group (SGS SA)



Test Report No.: CANEC24003203201 Date: Mar 14, 2024 Page 2 of 3

Test Result(s):

Test Part Description:
SN ID Sample No. SGS Sample ID Description
Dark brown plastic board with colorful
SN1 A1 CAN24-0032032-0001.C001
patterns
Remarks:

(1) 1 mg/kg =1 ppm =0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) “-” = Not Regulated

EN 71-9:2005+A1:2007 - Monomers

Test Method: With reference to EN71-10: 2005 and EN71-11: 2005, analysis was performed by HPLC-
DAD-FLD, GC-MS and Uv-vis.

Test ltem(s) CAS No. Unit(s) MDL A1l
Bisphenol A 80-05-7 mg/L 0.04 ND

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

Unless otherwise agreed in writing, this ducumsnt is issued by the Cornpany subject to its General Conditions of Service printed overleaf,
available on request or accessible at htt om/en, -a nditi: Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined tharean Any holder of this document is adwsed that information contained hereon reflects
the Companfs findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Science Cly, Economic & Technological Development Area, Guangzhou, Guangdong, Ching 510663 t (B6-20) 82155555 ~ www.sgsgroup.com.cn
HE TR TSR L Z X R RN 1985 B4R 510663 t (86-20)82155555  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



Test Report No.: CANEC24003203201 Date: Mar 14, 2024 Page 3 of 3
Sample Photo:

CANEC24003203201

~_Aan

CAN24-0032032-0001.C001

SGS authenticate the photo on original report only
*** End of Report ***

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Science Cly, Economic & Technological Development Area, Guangzhou, Guangdong, Ching 510663 t (B6-20) 82155555 ~ www.sgsgroup.com.cn
HE TR TSR L Z X R RN 1985 B4R 510663 t (86-20)82155555  sgs.china@sgs.com
I
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EU POPs Test Report

Organization: SGS
Date: 18 Oct 2022
No.CANEC2220328905



SGS

Test Report No. CANEC2220328905 Date: 18 Oct 2022 Page 1 of 4

Client Name : SHENZHEN JIMEI NEW MATERIAL CO_LTD
Client Address : NO.8-16 JIN YUAN ROAD HENG GANG TOWN,SHENZHEN, GUANGDONG,CHINA

Sample Name : Cellulose Acetate Renew Material
The abowve sample(s) and information were provided by the client.

S5GS Job No. : CP22-0522865 - 5Z

Date of Sample Received : 22 Sep 2022

Testing Period : 22 Sep 2022 - 28 Sep 2022

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested Conclusion

European Regulation POPs (EU) 2020/784 amending to Regulation (EU) PASS
20191021 - PFOA and its salts, PFOS and its derivatives

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

scan o see he fepon

je‘,&isa, L

Jessie Li

Approved Signatory

Uniass otherwise agraed in writing, this documant Is issued by the Company subject to its Ganaral Canditicns of Sarvice printad
overleal, available on requaest or sccessible at hitp:\iwwas. sgs. mmhnﬂurmﬂnd—ﬂqurﬂuna aup:l. and, hr Hlnq:lrumc hrrnu'l dl‘.!l:umnm!n
subject 1o Terms and Conditions for Elactronic Documants al http:/i il pnd px

Attention is drawn 1o tha limitation of liability, indemnification &

a = i =

w clion issuss defined rq,l 0 uv:urrlun! [T
pdwisad that information containad hareon L lacts tha ':l:II'l'IP-Bﬂj'l ﬂﬂmﬂﬂ- at tha tima of its |F|Nﬂ'¢|11|0“ 'ﬂﬂ"j‘ Eﬂﬂ '«'“MI'! iy limits of
Cliant's instructions, if any. The Company's sole responsibility is to its Clisnt and this document does nof exonsrate parlies fo a
trangaction from -lﬁl"ﬂﬁlﬂﬂ all thair 15 and obligations un tha transaction documants. This document cannat be reproducead
excapt in full, without prior written approval of the Company. Any unauthorized atteration, for ar falsification of the content or
Bppaarance ﬂ'”mi decumant i unlawtul and offandars may h muwm b this fullast lﬂilﬂ of th law, Lindess olhersise stated tha
rnlult: shown in this 'buul rup-nﬂ rntfur Dnlr_ltu tha uampln(n} teste

Attention: Te check t || i g linepoetion arl B corlificate, please contact us at telephane: (R6-T55) 8307 1443
or amall; CH,Docchack

MMWMMMIMMWM 510663 t (BE-20) B2 155555 WSS GIOUp.COM.CN
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SGS

Test Report

Test Result(s) :

Test Par Description :

MNo. CANEC2220328905 Date: 18 Oct 2022 Page 2 of 4

Specimen No. SGS Sample ID Description
SN CANZ22-203289.001  Light-yellow transparent material

Eemarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Test Method :  With reference to CEMN/TS15568:2010, analysis was performed by LC-MS or LC-MS/MS and

GC-MS.
Test ltem(s CAS NO. Limnit Unit MDL o001
Perflucrooctancic acid (FFOA) and its salts+ 335-67-1 0025 mghkg 0.010 ND
Perfluoreoctane sulfonates (FFOS) » 1763-23-1 - magkg  0.010 ND
Perflucrooctane Sulfonamide (PFOSA) 754-91-6 - mghkg  0.010 ND
N-methylperfluoro-1-octanesulfonamide(MeFOSA) 31506-32-8 - mgkg  0.010 ND
N-ethylperflucro-1-octanesulfonamide (EIFOSA) 4151-50-2 - mgkg 0.010 MNDy
2-(N-methylperfluoro-1-octanesulfonamido) 24448-09-7 - mgkg 0.010 ND
-ethanol{MeFOSE)
2-(N-ethylperfluoro- 1-octanesulfonamido) 1691-99-2 - mgkg  0.010 ND
-ethanol(EtF OSE)
Perfluorooctane sulfonates (PFOS) and its - 1000 mgkag - MOy
derivatives
Comment PASS
Motes :

(1) + PFOA and its salts including PFOA-Na (CAS No.: 335-95-5), PFOA-K [CAS Mo.: 2395-00-8),
PFOA-Ag (CAS Mo.: 335-93-3). PFOA-F (CAS No.: 335-66-0) and APFO (CAS MNo.: 3825-26-1);

{2} » PFOS including PFOS-K (CAS No.: 2795-39-3), PFOS-Li (CAS Mo.: 29457-72-5), PFOS-NH4 [CAS
Mo.: 29081-56-9), PFOS-NH(OH)2 (CAS Mo.: 7T0225-14-8), PFOS-N(C2H5M (CAS Mo.: 567 73-42-3),
PFOS-DDA(CAS No.:251099-16-8) and POSF (CAS No.: 307-35-7)

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule ( w=0) stated in ILAC-GB:09/2019.

=kl
T R
"'-#I:petlmi bh-"im I"

Unkass ctherwise agread In writing, this decument s lssusd by the Company subjact fo Bs Genaeral Conditions of Sarvice printed
overiaal, available on raquest or accessible at ki _.J_n‘_n'yw_.mg_u.pu-m,fg? Temes-and- _Cm'u#!_mnn.m‘pman:l Iurulug'mm: Mrr'ﬂuldn:,umunls

Attanticn s drawn o the limitation of kability, indemnification and jurisd da d 0 u-m-cnl! (1]
advisad that Information contained hereon refiects the Company's findings 31 111-a rirm of -11- Inlmnmicm unﬂl nru:l wllhln tha Hmits of
Clisnt's instructions, if any. The Company's sole responsibility is to s Client and this document does nol exonarate pariies fo a
transaciion from B'ﬂ”}'ﬁ"\ﬂ all thadr rights and obligations undar the transaction documants, Thes documaent cannal ba repreducad
axcept in full, without prior wrilien approval of the Company. Any unauthorized alteration, fuﬁurgr or falsification of the content or
Bppaaranca 'D’”NE- documant s unlastul and affanders may ta prosecutad (o tha Tullast anr ihe law, Unless otharwise stated tha
muulh :hmm in this feat munrt ul'nr unIT' io 'Ihu :nmpluiu:l 'I.uulnﬂ
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| mmwmwm&mmmm&:ﬂ E10BR3 t (B2 2155555 W, SEEIOUpLeam. 6N
|FE T -BFEAFRE SRR 1088 BB 8- 510663 t (B6-24B2155555  sgschinaDsgs.com

Member of the SGS Group (SGS SA)



Test Report

ATTACHMENTS

MNo. CANEC2220328905 Date: 18 Oct 2022 Page 3 of 4

Testing Flow Chart

Sample cutting / preparation

!

Sample Measurement

Y

Solent extraction

k 4

Concentration/Dilution

Filtration

k

LC-MS or LC-MS/MS

DATA
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Uniass ctharwise agraed In writing, this documant is llw-d hr th-v Enmp«lny lubjl:l ln its: Ganaral Conditions of Sarvice printad
m«aﬂul‘ available on request or acesssible a1 hidp:) WenTerms-and-Cond px And, l'-urulm:fhrunln farmat documents,

Mbunlmn s drawn to the limitation of [Eability, indemnification an jurisdiclion sswes d d i umeﬁl! it
advisad that Infermation contained hareon refiacts the any's findings at tha tima of iT‘-l- hlﬂir‘ﬂiﬂﬂ Dl'll‘;' ilrld wllhln 1hB Emits of
Clisnt's instructions, if any. The Company's sole responsibility is to s Client and this document does nol exonarate pariies fo a
transaciion from BHF"HNW all thedr rights and obdi ans undar the transaction documants, Thés documaent cannal be repreduced
axcept in full, without prior wrilien approval of the Company. Any unauthorized alteration, hﬁurﬁr or falsification of the content or
appaarance of this documant s unlawlul and offandars may te prosecutad to the Tullast Bml\[ the law, Linless ctherwise staled the
rasults shown in this test report rafier nnl;' o the sample(s) tasted

Attention: To check the authenticity of eeting fingpection repart & corlilicats, plaase contect us al (slaphons: {BH-T55) G107 1443,
er amall: CH Docohac KENRGE Com

3 ey R Sclensch Pk Guangrhoe Beonomic & Technology Desslopment Distict Gusngzho China. 510863 b(BE-2HE155555  www.sEsgroup.com.en
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Test Report

Sample photo:

MNo. CANEC2220328905 Date: 18 Oct 2022 Page 4 of 4

CAMZ22-203289.001

SGS authenticate the photo on original report only
“** End of Report ***

Unkass otharwise agraed In writing, this :Iwumlm is hm:l br !h- Dmmlnr subject 1o h lhﬂlrd Conditions of Sarvice printad
overieal, available on request or accessible al HAp:/iww s 4TS 1 H!mmﬂ: nr.umm

ic A fi i
Attantion is drawn to the limitation of kability, lmmnﬂ’rﬂﬂm - clia d hiol
advisad that Information conlained harsen 1 ndlnw at the tlnl- of s I1l|-rnr|nm1m|1’r and \mhln lhl lrnlh ud'
Clisnt's instructions, if any. The m y's sole rl nsi u fo s Client and this dosument doss expnarate parties fo

transaction from exarcising all thadr lml obd ns undar the transaction documants, This documaent cannat be ra mm
exoepl in full, withaut prior written of the pany. Any unauthorized alteration, ery or falsification of the content or
appearance of his documant s ul | and offandars may ba whad ip tha fulllllmm the law, Unlass otherwiss staled tha

results shown in this test report refer only to the sample(s) tast
Attentian: To check the authenticity of testing Anspection r-pnrl B eertilicato, plasas cantec! us al Ieleghons: {BR-T55) 8107 1443,
oramail: CH Docehechfings com

21 e o St Pak e corsc & Tech ok Devspment Dt Comngphon i 510863 (BG-20)B2155555  www.sgsgroup.com.en
li'! SO IR AT S SRR R 08 HEEE: 510853 t (B6-20R2155555  sgschinaflsgs.com

Member of the SGS Group (SGS SA)



JIMEI

Migration of Certain Elements

Test Teport

Organization: SGS
Date: 18 Oct 2022
No.CANEC2220328901



SGS

Test Report

Mo. CANECZ2220328901 Date: 18 Oct 2022 Page 1 of 4

Client Name : SHENZHEN JIMEI NEW MATERIAL CO_LTD
Client Address : NO.8-16 JIN YUAN ROAD HENG GANG TOWN,SHENZHEN, GUANGDONG,CHINA

Sample Name : Cellulose Acetate Renew Material
The abowve sample(s) and information were provided by the client.
SGS Job Mo. : CP22-052285 - SZ
Date of Sample Received : 22 Sep 2022
Testing Period : 22 Sep 2022 - 29 Sep 2022
Test Requested : Selected test(s) as requested by the client.
Test Method(s) : Please refer to next page(s).
Test Result(s) : Please refer to next page(s).
Result Summary :
Test Requested Conclusion
EM 71-3:2019+A1:2021 - Migration of Certain Elements (Category lll: Scrapped-off PASS

toy material)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

je‘,&isa, L

scan o sed he fepon

Jessie Li
Approved Signatory

Unisss ctherwise agraad in writing, this documant is Issusd by the Company subject to its Ganaral Conditions of Sarvice printed
overleal, available on requaest or sccessible at hitp:\iwwas. sgs. mmhnﬂurmﬂnd—ﬂqurﬂuna aup:l. and, hr Hlnq:lrumc hrrnu'l dl‘.!l:umnm!n
subject 1o Terms and Conditions for Electronic Documents af hetp:l camlaniTas pnd = pix
Attention is drawn 1o tha limitation of liability, indemnification & ﬁl EBlas d rq,l 5 ucurrlan! T
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Climnt’s instructions, if any. The Company’s sols uu: sibility is to its Clisnt and this document does not exonsrate parlies fo a
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excapt in full, without prior written approval of the Company. Any unauthorized atteration, for ar falsification of the content or
BppAGrANCH uT1I1Ia decumant s unlawful and offandars may h muwm o the fullast lﬂilﬂ of the law, Uiniess oihervise stated the
rnlult: shown in this 'buul rup-nﬂ rntfur Dnlr_ltu tha uampln(n} teste

Attention: Te check t || i g linepoetion arl B corlificate, please contact us at telephane: (R6-T55) 8307 1443
or amall; CH,Docchack
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SGS

Test Report No. CANEC2220328901 Date: 18 Oct 2022 Page 2 of 4

Test Result(s) :

Test Par Description :

Specimen No. SGS Sample ID Description
SN CANZ22-203289.001  Light-yellow transparent material

Remarks :
(1) 1 ma'kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Mot Detected ( = MDL )
(4) "-" = Mot Regulated

EN 71-3:2019+A1:2021 - Migrs 2| ants (Cate appe ateris
Test Method :  With reference to EN 71-3:201 8+A1:2021, anah.rms was perhrmed by ICP-OES.
Chromium (VI) was analyzed by IC-UVILCICP-MS.

Test ltem(s Limit Unit MDL 0071
Soluble Aluminum (Al) 28130  malkg 50 ND
Soluble Arsenic (As) 47  malkg 10 ND
Soluble Boron (B) 15000 ma/kg 50 ND
Soluble Barium (Ba) 18750  mglkg 50 ND
Soluble Cadmium (Cd) 17 mglkg 5 ND
Soluble Cobalt (Co) 130  mglkg 10 ND
Soluble Chromium (1) (Cr 11l 460  mglkg 5 ND
Soluble Cepper (Cu) 7700  mglkg 50 ND
Soluble Mercury (Ha) 94  mglkg 10 ND
Soluble Manganese (Mn) 15000  maglkg 50 ND
Soluble Mickel (Mi) 830 ma/kg 10 ND
Soluble Lead (Pb) 23 mglkg 10 ND
Soluble Anfimony (Sb) 560  malkg 10 ND
Soluble Selenium (Se) 460  malkg 10 ND
Seluble Zine (Zn) 46000  malkg 50 ND
Soluble Strontium (Sr) 56000 mglkg 50 ND
Soluble Tin (Sn) 180000 mg/kg 49 ND
Seluble Organic Tin 12 maglkg . ND
Soluble Chromium (V1) (Cr V1) 0.053 mgkg 0020 ND
Comment PASS
Motes :

1. According to Chapter of 10.1.2 of EM 71-3:2019+A1:2021, Chromium (Ill} is calculated by the following

Unkass ctharwise agreed in writing, this document is issuad by the Enmp«lny :ubj-:l io [is Ganaral Conditions of Sarvice printed
overieal, available on raquest or accessible at hip:iwww.sge. comian” ___5:_|__C|:n'||:|l mnn.u.qpat and, Iurulu:tmnl: Mm'ml dn:,umurﬂ.s
subgact to Tarms and Conditions for Electronic Documants at hibpor ET LR o FT ;
Attanticn s drawn o the limitation of kability, indemnification and jurisd da d 0 umcnl! (1]
advised that Infermation containgd hareon reflacts the Company’s findings 51 111-a rirrw. of -11- rﬂlmnmicm unﬂl nrlﬂ wllhln the Hmits of
Clisnt's instructions, if any. The Company's sole responsibility is to s Client and this document does nol exonarate pariies fo a
transaciion from B'ﬂ”}'ﬁ"\ﬂ all thadr rights and obligations undar the transaction documants, Thes documaent cannal ba repreducad
axcept in full, without prior wrilien approval of the Company. Any unauthorized alteration, fuﬁurgr or falsification of the content or
Appaarance of his documant i3 unlawhil and affanders may be prosecuted io tha fullas! axtant of the law, Unless ofherwise stated tha
results uhMm in this test report ul'nr nnIT' o the sample(s) tasted

Attantian: To eheck the authenticiy of teeting Angpection repact B carlilicals, plaas sibac] us Al leleghens: {BR-T55) 8107 1443,
or amail: GN Docochach@Rgs. com
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Test Report

formula: Soluble Chromium (Ill)= Soluble Total Chromium- Soluble Chromium (V)

2. Confirmation test of soluble organic tin is not required in case of soluble tin, after comversion, does not
exceed the soluble organic tin reguirement as specified in EN 71-3:2018+A1:2021.

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule ( w=0) stated in ILAC-GB:09/2019.

RS

i

<o

MNo. CANEC222032890 1 Date: 18 Oct 2022 Page 3 of 4

Uniass ctharwise agraed In writing, this documant is llw-ld br th-l E:nm-p«lny lubjld o Hl- B-un-rnl Conditions of Sarvice printad
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Test Report

Sample photo:

MNo. CANEC2220328901 Date: 18 Oct 2022 Page 4 of 4

CAMZ22-203289.001

SGS authenticate the photo on original report only
“** End of Report ***
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